Section 8:
Parts Data:

T-350  WNO350XA-12EO1X 208-240 volts 60hz Single Phase or Three Phase
T-450  WNO0450XA-12EO1X 208-240-volts 60hz Single Phase or Three Phase

Part # 8533-109-001 8/18



T-350
T-450

O-Series Accessories

WNO350XA-12EO01X
WNO0450XA-12EO1X

208-240 volts 60hz
208-240-volts 60hz

Single Phase or Three Phase
Single Phase or Three Phase

Key Description T-350 T-450 QTY
* Kit, Door Gasket Expander (large) 9732-139-002 9732-139-002 1
* | Kit, Door Gasket Expander (small) 9732-139-001 9732-139-001 1
* Hose, Water Supply 3/8" I.D. x 48” 9990-027-011 9990-027-011 2
% Washer, Inlet Hose (furnished) 8641-242-000 8641-242-000 2
* | Strainer, Inlet Hose (furnished) 9565-003-001 9565-003-001 2
& Bevel Washer for 5/8” bolt used in installations using 8641-586-002 8641-586-002 4

angle iron bases
* Sealing compound RTV-45 8538-151-002 8538-151-002 AR
& Flow Restrictors (in dispenser ) 9475-002-002 9475-002-002 2
* | OPL Bearing & Seal Kit 9732-219-008 9732-219-005
USB, W/ owners booklets 9150-045-002 9150-045-002 1
Wiring Harness Part # by Model
Key Description T-350 T-450 QTY
* | Cable Assy. USB 9806-024-001 9806-024-001 1
& Wiring Harness, Door Lock 9627-936-002 9627-936-002 1
* | Wire Assy. Blue 17" 8220-063-047 8220-063-047 1
* | Wire Assy. Blue / White 17" 8220-063-048 8220-063-048 1
* Wiring Harness, Power Terminal Block 9627-932-002 9627-932-002 1
& Wiring Harness, Injection 9627-935-002 9627-935-002 1
* | Wire Asyy. Brown #21, 3” 8220-057-035 8220-057-035 1
* | Wire Assy. White 3” 8220-057-036 8220-057-036 1
* Wire Assy. Black Jumper Braking Resistors 8220-117-002 8220-117-002 1
* | Data Cable 9806-023-003 9806-023-003 1
* Wire Assy. White/Red Jumper Water Valves 8220-123-002 8220-123-002 1
& Wiring Harness, 15-Pin Non-Injection 9627-934-002 9627-934-002 1

@ Part # 8533-109-001 8/18



Notes

Part # 8533-109-001 8/18 @



Cabinet and Front Panel Group Part # by Model

Description
* Panel, Side (Left or Right) - stainless 9454-830-001 2
& Panel, Right Side-stainless 9454-828-001 1
* Panel, Left Side - stainless 9545-828-002 1
& Screw, (Side Panel to Base) 9545-018-018 9545-018-013 6
* Nut, Hex 1/4-20 UNC 8640-414-006 8640-414-006 6
& Pad-Foam, Side Panel 0904-904-001 0904-904-001 2
* Bracket, Side Panel under front panel 9029-263-001 9029-263-001 1
* | Nut, Hex (to tub front) 8640-413-002 8640-413-002 2
* | Screw, #10B x 1/2 9545-008-026 9545-008-026 2
2 Panel, Control 9454-597-001 9454-955-001 1
* Screw, Control Panel to Sides 9545-008-026 9545-008-026 4
3 Nameplate Decal, Control Panel (Black) 9412-241-001 9412-242-001 1
4 | Button, Push 9035-063-001 9035-063-001 1
5 Panel Assy, Front 9989-612-003 9989-598-001 1
* Label, Warning-Door Opening (Black) 8502-757-001 8502-757-001 1
& Label, Warning-Door Risk of Injury (Black) 8502-759-001 8502-759-001 1
10 | Door, Lower Service (includes handle & Rivits) 9960-286-001 9960-286-002 1
11 | Handle (bumper guard) 9244-086-001 9244-086-002 1
* Rivet 9491-009-003 9491-009-003 4
w Washer, Finish 8641-585-001 8641-585-001 2
* | Nut, Spring 8640-399-008 8640-399-008 2
15 | Lock, Top (w/Key) 8650-012-003 8650-012-003 1
* Lock Spacer 9538-189-001 9538-189-001 1
* | Key, Top- # 6324 6292-006-007 6292-006-007 1

@ Part # 8533-109-001 8/18




Part # 8533-109-001 8/18 @



Cabinet and Front Panel Group Part # by Model Continued

26

Key Description

21

Panel Top, Assembly (includes catch)

T-350
9989-563-002

T-450
9989-563-004

*

Catch, Top Panel

9086-017-001

9086-017-001

*

Rivit-Catch, Top Panel

8638-190-009

8638-190-009

22

Lock, Top (w/Key)

8650-012-003

8650-012-003

Key, Top- # 6324

6292-006-007

6292-006-007

Cam, Lock-Top

9095-045-001

9095-049-001

Nut, 9/32 - 28 Hex

8640-426-001

8640-426-001

Washer Flat 5/16

8641-581-008

8641-581-008

23

Screw, Locator

9545-008-023

9545-008-023

24

Plastic Sleeve, Locator

9355-001-001

9355-001-001

25

Locator Post

9467-024-001

9467-024-001

Nut, Locator Post

8640-411-003

8640-411-003

26

Door, Dispenser

9108-095-005

9108-095-005

27

Post, Door Mounting

9467-025-001

9467-025-001

Pin, Plain-SS

9451-191-001

9451-191-001

Screw, Disp.Post Mtg

9545-045-002

9545-045-002

28

Dispenser, Soap

9122-005-004

9122-005-004

29

Gasket, Dispenser

9206-416-001

9206-416-001

Nut,Spring-SS

8640-399-007

8640-399-007

30

Screw, Disp. Mtg

9545-008-012

9545-008-012

Flow Restrictor

9475-002-002

9475-002-002

Plastic Plug 1 1/2"-(inside cylinder)

9456-041-007

9456-041-007

31

Bracket, Side Panel under front panel

9029-263-001

9029-263-001

Gl Bl ISR Y Y D G Y DS SN B SN SN N I SN I B VS IS N N O e

@ Part # 8533-109-001 8/18




Notes

Part # 8533-109-001 8/18 @



Rear View Access Part # by Model

Description

1 Drive Motor 9376-307-001 9376-319-001 1
2 | Pulley, Motor 9453-180-001 9453-181-001 1
* Set Screw,Sq.Hd(motor pulley) 9545-028-015 9545-028-015 2
3 | Rod, Motor Mtg 9497-222-002 9497-222-002 1
* Screw (end of motor rod) 9545-029-005 9545-029-005 1
& Lockwasher (end of motor rod) 8641-582-014 8641-582-014 1
4 | Motor Bushing (Rubber) 9053-082-001 9053-082-001 2
5 | Clamp-Worm, 316SS, 1.5" 8654-117-019 8654-117-019 2
6 Strap Bracket, Motor Tension 9029-206-001 9029-206-002 1
* | Nut, Strap to Motor 10/32 UNF 8640-413-002 8640-413-002 1
* Washer #10 8641-581-006 8641-581-006 1
7 Spring, Belt Tension 9534-319-002 9534-319-002 1
8 Pulley, Driven 9453-168-005 9453-168-006 1
& Tolerance Ring (Driven Pulley) 9487-234-001 9487-234-003 1
9 Screw 1/2-13x1 1/4” 9545-017-009 1
9 Screw 5/8-11x1/1/2" Driven pulley 9545-060-001 1
10 | Lockwasher 1/2” 8641-582-016 1
10 | Lockwasher 5/8” 8641-582-018 1
11 | Washer, Flat 1/2" 8641-581-026 1
11 | Washer, Flat 5/8x2 1/4” 8641-581-032 1
12 | Drive Belt 9040-079-004 9040-079-005 1
17 | Hose, Overflow Suds, 11" 9242-463-002 9242-463-003 1
* Clamp, Hose Vent 8654-117-008 8654-117-008 1
13 | Hose, Overflow to drain 9242-449-002 9242-449-002 1
* Clamp, Hose overflow to drain 8654-117-018 8654-117-018 2
14 | Hose, Pressure Switch 9242-175-000 9242-175-007 1
* Clamp, Pressure Switch Hose 8654-117-015 8654-117-015 1
& Vaccuum Breaker Mtg Bracket 9029-266-001 9029-077-001 1
* | Vaccum Breaker ALL 9610-001-001 9610-001-001 1
& Clamp, Hose to Vacuum Breaker 8654-117-014 8654-117-014 1
* Hose, Vacuum Breaker to tub 9242-458-001 1
& Hose, Vacuum Breaker to Injector 9242-461-001 1
* Clamps 8654-117-014 8654-117-014 1
15 | Injector Assembly, Soap 9883-010-001 1
* Hose, Injector to Tub Back 9242-462-001 1
& Clamp 8654-117-014 1
16 | Cap-Injector Assy 0935-127-001 1
& Clamp 9242-117-008 1
* | Panel Assy., Back 9454-632-001 9989-562-001 1
* | Screw Panel Mtg.#10Bx1/2" 9545-008-026 9545-008-026 10

Nut, Spring

8640-399-004

8640-399-004

Screw, To Base-1/4x3/4

9545-030-002

@ Part # 8533-109-001 8/18



9,10,11

Part # 8533-109-001 8/18 @



Description

1 Channel, Rear 9947-025-001 9947-026-001 1

2 | Screw #10Bx1/2 9545-008-026 9545-008-026 4

* | Nut, Spring 8640-399-004 8640-399-004 4
3 | Plug, 7/8" 9456-041-006 1
4 Bushing, 7/8" 9053-067-002 1

5 Bracket-Terminal Block Assy 9029-265-001 9029-265-001 1

6 | Screw, 10Bx1/2 9545-008-026 9545-008-026 4
7 | Strip-Terminal marker, Power 9558-025-001 9558-025-001 1

8 | Terminal Block-Power 9897-033-002 9897-033-002 1

* | Screw-6ABx3/4 9545-031-010 9545-031-010 2
9 | Harness-Power Terminal Block 9627-932-002 9627-932-002 1
10 | Terrminal Lug, Solderless 8652-134-001 8652-134-001 1

* | Lockwasher-Exttooth, #10 8641-582-006 8641-582-006 1
11 | Screw-10-32ttX1x1/2Grn 9545-008-027 9545-008-027 2
12 | Strip-Terminal Marking, Injector, 11 position 9558-036-001 9558-036-001 1
13 | Terminal Block-Injector 9897-032-003 9897-032-003 1

* | Screw-4Bx5/8ss 9545-053-002 9545-053-002 2
14 | Harness-Injection 9627-935-002 9627-935-002 1
15 | Label-Warning 8502-639-001 8502-639-001 1
16 | Bushing-Insulated, 3/4” 9053-067-001 9053-067-001 1
17 | Bushing-Insulated, 1” 9053-067-004 9053-067-004 1
& Cover, Terminal Block 9074-267-001 9074-267-001 1
* | Screw #10Bx1/2 9545-008-026 9545-008-026 1
18 | Plate Drive Mounting 9982-382-001 9982-383-001 1
19 | Nut-#10-32UNF, 2B 8640-413-002 8640-413-002 4
20 | VFD Delta “E” drive 208-240 volt 9375-032-015 9375-030-019 1
* | Cable, Data 9806-023-003 9806-023-003 1
21 | Nut-#10-32UNF 2B 8640-413-002 8640-413-002 4
22 | Mounting Plate Water Valves 9452-813-001 9452-813-001 1
23 | Nut-Elastic stop, #10-32 8640-413-002 8640-413-002 2
24 | Valve-Water, Duel Coil 9379-183-012 9379-183-012 2
25 | Screw #10Bx1/2 9545-008-026 9545-008-026 4
26 | Shield over Water Valves Plastic 9550-194-001 9550-194-001 1
27 | Push Clip 9083-121-001 9083-121-001 3
28 | Vacuum Breaker 9610-001-001 9610-001-001 1
* | Bracket-Vacuum Breaker 9029-266-001 9029-077-001 1
* | Vacuum Breaker Caps 0935-135-002 0935-135-002

29 | Screw, 10Bx1/2 9545-008-026 9545-008-026 4
30 | Cap-Injector Assy 0935-127-001 1
& Clamp 9242-117-008 1
31 | Hose, Vacuum Breaker to Injector 9242-461-001 1
32 | Clamps 8654-117-014 1
33 | Hose-Suds Overflow 9242-463-002 9242-463-003 1
34 | Braking resistors (200 ohm) 9483-004-002 9483-004-002 2
35 | Screw-#10Bx1/2 9545-008-026 9545-008-026 4
36 | Wire Assy, Jumper 8220-117-002 8220-117-002 2
37 | Screw, #6-32x5/16 9545-044-006 9545-044-006 4
38 | Nut, #6-32 8640-411-003 8640-411-003 4

@ Part # 8533-109-001 8/18




Rear View Access Part # by Model Continued

24 24 22 25

28 23 24 26 24 27 19 20 9 17 35 37,38

32 31 18 21 14 16 34 36

Part # 8533-109-001 8/18 @



Cylinder, Seals & Bearings Part # by Model

Key Description

T-350

T-450

QTY

* | Bearing Kit (Includes 2-10) 9732-219-008 9732-219-005

& Housing, Bearing- Assembly (items #2-#6) 9803-179-003 9803-186-001 1
2 Housing, Bearing 9241-169-002 9241-180-002 1
3 | Bearing, Front (LARGE) 9036-159-009 9036-159-005 1
4 | Bearing, Rear (SMALL) 9036-159-008 9036-159-004 1
5 Spacer, Bearing 9538-158-001 9538-167-001 1
6 Ring, Bearing Retainer 9487-238-001 9487-238-003 1
7 | Tub Back Mating Ring 9487-261-002 9487-261-003 1
8 | Seal, Primary 9532-140-009 9532-140-009 1
9 | Seal, Secondary 9532-140-003 9532-140-006 1
10 | Ring, Seal Mounting 9950-042-001 9950-048-001 1
11 Back Assy, Tub 2 piece 9962-016-001 9962-013-002 1
12 | Bolt, Tub End of Bearing Housing (1/2" x 1 1/4") 9545-017-009 6
12 | Nut 1/2' 8640-417-005 6
12 | Flat washer 1/2" 8641-581-034 6
12 | Bolt 7/16-14x1 1/2” Tub end of bearing housing 9545-059-003 6
12 | Nut 5/8” 8640-425-001 6
13 | Support Arm Assy, Bearing Housing 9991-057-002 9991-056-002 6
14 | Bolt Pulley End of Bearing Housing (3/8” x 1 1/2") 9545-029-003 6
14 | Nut, Flange Locking 3/8” 8640-415-004 6
14 | Bolt Pulley end of bearing housing (7/16-14x2") 9545-059-002 6
14 | Nut, Flange Locking 7/16" 8640-416-005 6
15 | Pulley, Driven 9453-168-005 9453-168-006 1
* | Ring, Tolerance 9487-234-001 9487-234-003 1
16 | Washer 1/2" 8641-581-026 1
16 | Washer 5/8” 8641-581-032 1
18 | Bolt 1/2-13 x 1 1/4” 9545-017-009 1
18 | Bolt 5/8-11x11/2" 9545-060-001 1
20 | Lockwasher 1/2" Ext. tooth 8641-582-016 1
18 | Lockwasher 5/8 Ext. tooth 8641-582-018 1
* Cylinder Assy 9848-121-001 9848-123-001 1
* | Tub and Cylinder Assy. 9869-029-001 9869-031-001 1
* | Tub Assembly 9930-160-001 9930-162-001 1

88
‘ Part # 8533-109-001 8/18




13

Part # 8533-109-001 8/18 @



Door Lock Assembly (All Models)

14

19

17

16

LA RO LE

S8 000 U R

17

18

\ %
1 12 1,

Key Description Key Description All Models QTY
Lock Assy, Complete (#1-22) | 9885-024-001 14 | Ring, Retaining 9487-200-005 1
(includes #1 thru #22) 15 | Washer 8641581-031 | 1

1| Plate Assy, Door Lock 9982:346:001 | 1 16 | Switch, Latching Sensing 9539-461-008 | 1
2 | Washer, Flat (SS or Brass) | 8641-581-030 1 17 | Shield, Switch 9550-169-003 3
3 | Actuator, Latching Switch 9008-005-001 1 18 | Screw 4-40 x 5/8" 9545-020-001 5
4 | Pawl, Locking 9450-002-004 1 18 | Nut, Twin 8640-401-001 5
> | Washer, Spring 8641569003 | 1 19 | Switch, Locking Sensing 9539-461-007 | 2
6 | Ring, Retaining 94877200004 ) 1 20 | Actuator, Switch Locking 9008-006-003 | 1
7| Bracket Switch 9029163001 | 1 21 | Screw 4-40x 1 1/8" 9545-020-003 | 2
8 | Nut, Hex 10-32 UNF 8640-413-002 | 2 S | et sseso00l 1 3
5| Spring, Actuating 534364002 | 1 22 | Pin, Dowel (for door cam) | 9451-181-004 | 1
10_| Screw, Hx. 1032 x 17 345012020 | 1 * | shim, Door Lock, Thin 9552-037-001 | AR
11 | Nut, Elastic Stop 10-32 8640-413-004 | 2 [ Screw, Lockmig U 20 x| o545-08.01 | 3
12 | Spring, Return 9534-364-001 2 3/4"

13 | Pin, Guide 9451-193-001 1 & Lockwasher 1/4” Ext tooth 8641-582-007 3

@ Part # 8533-109-001 8/18




Gear Motor Door Lock Assembly

PRELOAD ON SPRING TOBE
1/ETO1/#
ADMJSTBY TAB ON ITEM#1

Key Description T-350 T-450 QTY
* | Actuator Assembly (Includes 1-10, Rod NOT included) 9892-015-003 9892-015-003 1
1 | Bracket Assy, Slide Lock Actuator 9985-190-001 9985-190-001 1
2 | Bracket Assy, Slide - Unlock 9985-189-001 9985-189-001 1
3 | Bracket Slide Lock 9029-204-001 9029-204-001 1
4 | Spacer, Plastic 9538-157-021 9538-157-021 4
5 | Arm - Door Lock 9001-063-001 9001-063-001 1
6 | Thermoactuator - 24VAC 9586-001-003 9586-001-003 2
7 Spring - Extension 9534-350-001 9534-350-001 1
8 Motor & Gear Assembly 120 VAC 9914-137-015 9914-137-015 1
9 Screw -Hxwshrhdslsems, 6-32 x 3/16 9545-044-003 9545-044-003 6
10 | Cross Recessed PAn Hd Tapping screw 9545-031-011 9545-031-011 4
11 | Screw Pnhdcr, 10-32 UNFx0 .75 9545-012-029 9545-012-029 4
12 | Standoff-Wire 9527-007-001 9527-007-001 1
% Rod, Door Lock 9497-225-011 9497-225-012 1

Part # 8533-109-001 8/18



@ Part # 8533-109-001 8/18



Loading Door Part # by Model

Description

* Loading Door, Complete #1-10 9960-308-001 9960-309-001 1
1 Loading Door, Ring 9487-264-002 9487-265-002 1
2 | Gasket, Loading Door 9206-411-002 9206-419-001 1
3 | Window, Loading Door 9635-018-001 9635-016-001 1
* Shaft Assy, Locking (includes 4 thru 7) 9913-134-003 9913-134-003 1
4 | Shaft, Door Locking 9537-195-002 9537-195-002 1
5 Cam, Locking 9095-040-002 9095-040-002 1
6 | Pin, Groove (1 1/4) 9451-181-005 9451-181-005 1
7 | Pin, Groove (3/4) 9451-181-004 9451-181-004 1
8 | Spring, Lock Cam 9534-360-002 9534-360-002 1
9 | Handle, Door 9244-091-001 9244-091-001 1
10 | Pin, Door Handle (groove) 9451-181-005 9451-181-005 1
11 | Door Hinge Assembly Mounts to Tub Front 9955-030-001 9955-030-001

& Shim, Loading Door Hinge (Thin) 9552-036-001 9552-036-001 2
* | Screw, 5/16-18x3/4 9545-014-009 9545-014-009 3
* | Lock Washer, 5/16 8641-582-009 8641-582-009 3
12 | Leaf Assembly-Hinge, Top 9845-008-001 9845-008-001 1
13 | Leaf Assembly-Hinge, Bottom 9845-005-002 9845-005-002 1
* | Screw, 5/16x5/8 9545-056-002 9545-056-002 3
14 | Bumper-Loading Door 9051-055-001 9051-055-001 1
* | Nut, 1/4, 20UNC, 2B 8640-414-003 8640-414-003 1
15 | Label, Warning-Door Opening (Black) 8502-757-001 8502-757-001 1
16 | Label, Warning-Door Risk of Injury (Black) 8502-759-001 8502-759-001

Part # 8533-109-001 8/18

3)



Loading Door Hinge 180 Degree Opening

Key  Description

1 Door Hinge Assembly (mounts to tub front)

9955-030-001

9955-030-001

& Shim, Loading Door Hinge (Thin)

9552-036-001

9552-036-001

* Screw, 5/16-18x3/4

9545-014-009

9545-014-009

& Lock Washer, 5/16

8641-582-009

8641-582-009

Leaf Assembly-Hinge, Top

9845-008-001

9845-008-001

Leaf Assembly-Hinge, Bottom

9845-005-002

9845-005-002

Screw, 5/16x5/8

9545-056-002

9545-056-002

Switch, Door Hinge Close (Plunger)

9539-492-001

9539-492-001

Door Ring

9487-264-002

9487-265-002

Gasket, Door Glass

9206-411-002

9206-419-001

Window, Cloths

9635-018-001

9635-016-001

x| N|J]oju]lhlw]|N

Bumper-Loading Door

9051-055-001

9051-055-001

*

Nut, 1/4, 20UNC, 2B

8640-414-003

8640-414-003

R~~~ ]lRrlw]l=]lrlw]w]Nd]~

@ Part # 8533-109-001 8/18




Water Inlet Valve Breakdown Part # by Model

Key Description T-350 T-450 QTY
* Valve, Water Inlet (includes 1 thru 6) 9379-183-012 9379-183-012 2
1 Screen, Inlet end of valve 9555-056-001 9555-056-001 2
2 Coil Assy., 120 V Invensys 9089-017-001 9089-017-001 2
3 Diaphragm Invensys (EPDM) 9118-049-001 9118-049-001 2
* Diaphragm Invensys (Viton) 9118-049-002 9118-049-002 2
3 Diaphragm Invensys (EPDM NSF) 9118-049-003 9118-049-003 2
4 Guide, Solenoid Invensys 9211-021-002 9211-021-002 2
5 Armature Invensys 9015-008-001 9015-008-001 2
6 Spring, Armature Invensys 9534-298-001 9534-298-001 2

Part # 8533-109-001 8/18




10
Clamps

12

1"

@ Part # 8533-109-001 8/18



Water Inlet Part # by Model

Key  Description T-350 T-450 QTY
1 Valve, Water Inlet (dual outlet) (see Water Inlet Valve 9379-183-012 9379-183-012 2
Breakdown for individual parts)
* | Screw, Valve Mtg 9545-008-026 9545-008-026 4
2 | Vacuum Breaker 9610-001-001 9610-001-001 1
& Bracket, Vacuum Breaker 9029-266-001 9029-077-001 1
* | Screw 9545-008-026 9545-008-026 4
& Hose, Vacuum Breaker to Tub 9242-458-001 1
* | Clamp, Tub End 8654-117-014 2
3 Hose, Vacuum Breaker to Injector 9242-461-001 1
4 | Clamps 8654-117-014 1
5 Injector Assembly, Soap 9883-010-001 1
* Hose, Injector to Tub Back 9242-462-001 1
& Clamps 8654-117-014 1
* Cap-Injector Assy 0935-127-001 1
* | Clamp 9242-117-014 1
6 | Plate-Water Valves 9452-813-001 9452-813-001 1
7 | Nut-Elastic stop, #10-32 8640-413-002 8640-413-002 2
8 | Shield over Water Valves Plastic 9550-194-001 9550-194-001 1
9 | Clip Push on 9083-121-001 9083-121-001 2
* | Hose, Bulk 1/2" 1.D. 9242-453-001 9242-453-001 AR
10 | Clamp, Hose-Worm 8654-117-015 8654-117-015 12
* Flow restrictor 9475-002-002 9475-002-002 2
& Dispenser, Soap 9122-005-004 9122-005-004 1
* Gasket, Dispenser 9206-416-001 9206-416-001 1
* | Nut,Spring-SS 8640-399-007 8640-399-007 4
* | Screw, Disp. Mtg 9545-008-012 9545-008-012 4
11 | Hose Tub to Drain Valve 9242-468-001 9242-456-001 1
12 | Clamp 8654-117-014 8654-117-014 1
13 | Hose, Pressure Switch 9242-175-000 9242-175-007 1
14 | Clamp, Pressure Switch Hose 8654-117-015 8654-117-015 1

Part # 8533-109-001 8/18



Notes

@ Part # 8533-109-001 8/18



Drain Valve Group Part # by Model

e De PDTIC 450 0

1 Valve, Drain (includes #2 thru #11 9379-202-001 1
2 Body, Valve (w/ball) 9064-072-001 1
3 Motor & Gear Train (complete) 9914-137-023 1
4 Plate, Motor Mtg 9452-538-001 1
5 Screw 8639-994-001 1
6 Spring, Drive 9534-339-001 1
7 Screw 9545-054-001 1
8 Screw 9545-054-002 1
9 Seal, V Packer 9532-134-001 1
10 | Washer 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 1
* Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 1
12 | Kit - Seal Replacement 9732-327-001 1

Part # 8533-109-001 8/18



Chassis and Drain Part # by Model

Description
1 Base Assy,Frame 9945-119-002 9945-141-002 1
2 | Outer Tub Assy 9930-160-001 9930-122-001 1
* | Tub & Cylinder Assy 9869-029-001 9869-031-001 1
3 Ring Assy, Tub Mtg-Front 9950-057-002 9950-051-004 1
4 Ring Assy.Clamp Tub Mtg.- Rear 9950-046-002 9950-056-002 1
5 Bolt, 1/2” x 1 1/4 Rings to Base 9545-017-012 4
6 Nut, Wizlock, 1/2-13 8640-417-005 8640-417-005 1
7 Hose, Tub to Drain Valve 9242-468-001 9242-456-001 1
8 | Clamp, Hose (Tub to Drain Valve) 8654-117-014 8654-117-014 2
9 | valve, Drain 9379-199-001 9379-202-001 1
10 | Hose, Drain Valve to Tube 9242-451-002 9242-457-001 1
11 | Clamp, Hose (Drain Valve to Tube) 8654-117-014 8654-117-014 2
12 | Bracket, Drain Valve 9029-005-001 1
w Screw, Valve to Bracket 12ABx1/2 9545-008-026 2
13 | Tube Assy, Drain 9915-125-002 9915-119-002 1
w Screw Tube (Bracket to Base 1/4Bx3/4 9545-030-002 9545-030-002 2
14 | Hose, Overflow to drain 9242-449-002 9242-449-002 1
* | Clamp, Overflow 8654-117-018 8654-117-018 2
* Shim, Support Assembly (thin) 9552-038-003 9552-036-001 AR
15 | Injection Tube 9883-010-001 1
* Hose-Inlet, Water 9242-458-001 1
16 | Dispenser Soap 9122-005-004 9122-005-004 1
17 | Gasket, Dispenser 9206-416-001 9206-416-001 1
* | Nut Spring SS 8640-399-007 8640-399-007 4
* | Screw, Disp. Mtg 9545-008-012 9545-008-012 4
& Hose, Dispenser to Tub 9242-450-002 9242-450-002 1
* Clamp, Dispenser Hose 8654-117-008 8654-117-008 2
18 | Back Ass'y, Tub 9962-016-001 9962-013-002 1

@ Part # 8533-109-001 8/18



Cylinder

Part # 8533-109-001 8/18 @



Description

Electrical Components - Top Compartment 208/240VAC

* Control Trough Assembly 9857-241-001 9857-242-001 1
1 | Trough Assembly 9839-020-001 9839-020-001 1
2 | Transformer, Dual Secondary 8711-017-001 8711-017-001 1

Screw, #10b x 1/2 9545-008-026 9545-008-026 4
* | Lockwasher, #10 8641-582-006 8641-582-006 4
3 | Terminal Block, Power 9897-026-005 9897-026-005 2
* Screw, 38ab x 1/2 9545-045-012 9545-045-012 4
4 | Wiring harness, Graphic Control 9627-922-002 9627-922-002 1
5 PCB Assembly, Main Control 9799-027-001 9799-027-001 1
6 | PCB Assembly, Relay 9799-028-001 9799-028-001 2
* | Screw, #10b x 1/2 9545-008-026 9545-008-026 12
7 Wiring Harness, Main 9627-933-002 9627-933-002 1
8 Wiring Harness, Chemical Injection 9627-927-001 9627-927-001 1
9 Wire Assembly, Model Designator 8220-158-005 8220-158-011 1
10 | Wiring Harness, VFD 9627-928-002 9627-928-002 1
* | Cable Clamp, 3/16" 8654-125-005 8654-125-005 1
* Screw, 8b x 1/4 9545-045-001 9545-045-001 1
11 | Wiring Harness, Control / Relay 9627-921-001 9627-921-001 2
* Wire Assembly, Relay PCB 8220-159-005 8220-159-005 1
* | Wire Assembly, Relay PCB 8220-159-006 8220-159-006 1
* | Screw, 10-32T x 1/2 Green 9545-008-027 9545-008-027 2
* | Lockwasher, #10 8641-582-006 8641-582-006 2
* Standoff, Twist lock 9527-002-002 9527-002-002 4
14 | Pressure Switch 9732-315-001 9732-315-001 1
* | PCB Support, 3/8" 9548-285-001 9545-285-001 4
15 | Wriing Harness, Pressure Switch 9627-926-002 9627-926-002 1
16 | Wire Assembly, Orange 7-1/2" 8220-062-052 8220-062-052 1
17 | Wire Assembly, White / Orange 9” 8220-062-053 8220-062-053 1
18 | Fuse Holder Assembly 9200-001-002 9200-001-002 2
19 | Fuse, 2 Amp Slow, 1/4 x 1-1/4 8636-018-005 8636-018-005 1
20 | Fuse, 1.5 Amp Fast, 1/4 x 1-1/4 8636-018-001 8636-018-001 1
* | Label, Fuse 2.5 Amp 8502-716-002 8502-716-002 1
* Label, Fuse 1.5 Amp 8502-716-001 8507-716-001 1
21 | Wire Assembly, Red 7-1/2" 8220-062-059 8220-062-059 2
22 | Wire Assembly, Orange 7-1/2" 8220-062-052 8220-062-052 2
& Label, Water Level Settings 8502-775-001 8502-775-001 1
24 | Wiring Harness, Power Supply 9627-923-001 9627-923-001 1

@ Part # 8533-109-001 8/18




Electrical Components - Top Compartment

15

21

22

1"

v i
o...o....n.w-ﬂ.d..
__....‘_.._

_

[ e 2y
et - - awid
1 =1 (=} _‘r.r . ..I,u_ T
! ¥ ¥ &

®

Part # 8533-109-001 8/18

24
14
7
1
10
5
4



Control Panel Part # by Model

Description

1 Panel Control Assembly (panel only) 9989-598-001 9989-598-001 1
& Screw, Hxwshrhdundct #10Bx 1/2” (Control to sides) 9545-008-026 9545-008-026 4
* Plate-Latch, Top 9452-625-001 9452-625-001 1
* | Nut, #8-32 8640-412-005 8640-412-005 2
* Post Locator Top 9467-024-001 9467-024-001 2
* | Nut Hexkeps #6-32 8640-411-003 8640-411-003 2
* Locator Panel 9355-001-001 9355-001-001 2
* | Screw FilHDCR 10Bx1/2” Guide 9545-008-023 9545-008-023 2
Shield, PCB 9550-184-001 9550-184-001 1
Nut, #8-32 8640-412-005 8640-412-005 3
2 | Pushbutton Control (Black) 9035-063-001 9035-063-001 1
3 | Window-Display LCD w/Gasket 9635-021-002 9635-021-002 1
4 | PCB assembly Display 9857-230-003 9857-230-003 1
5 Nut Elasticstop #6-32 8640-411-003 8640-411-003 4
6 | Cable Assy. USB 9806-024-001 9806-024-001 1
& Harness Doorlock, Switches 9627-936-002 9627-936-002 1
* Harness, P5/Pressure Switch 9627-926-002 9627-926-002 1
& Kit-Emergency Stop, O-Series (includes #X, #Y) 9732-223-004 9732-223-004 1
7 Button- Emergency Stop, w/Latch 9035-061-002 9035-061-002 1
8 | Spacer Plastic #8x1/8 8640-412-005 8640-412-005 2
9 Plate-Mounting E-Stop Button 9452-725-001 9452-725-001 1
10 | Nut Hexeps #8-32 8640-412-005 8640-412-005 2
11 | Switch-Contact Block, DPST, NC 9539-499-001 9539-499-001 1
& Nameplate,Control Panel (Black) 9412-241-001 9412-242-001 1
12 | Motor Ass'y, Door Locking (see Door Lock Group for parts | 9892-015-003 9892-015-003 1
breakdown)
13 | Thermoactuator - 24VAC 9586-001-003 9586-001-003 2
14 | Hex Nuts (mounting Door Lockassy. to control panel) 8640-412-005 8640-412-005 4
15 | Nut-Spring 8640-399-008 8640-399-008 2
16 | Screw, #10B x 1/2 9545-008-026 9545-008-026 2

@ Part # 8533-109-001 8/18




Part # 8533-109-001 8/18 @




Labels and Diagrams All O-Series Models

Description

Operators Manual

8514-290-001

8514-290-001

& Wiring Schematic & Diagram

9507-015-001

9507-016-001

* Label High Voltage Warning

8502-614-004

8502-614-004

& Label Fusing & Installation

8502-619-004

8502-619-004

* Label Quality

8511-001-002

8511-001-002

1 Label, Warning-Door Opening (Black)

8502-757-001

8502-757-001

2 Label, Warning-Door Risk of Injury (Black)

8502-759-001

8502-759-001

lRr]lRr]l=R]l~=]~

Risk of Injury Label

00 NOT THY TO CFEN DOOCR Wil

THE O 1S STHLL TUmsaned
TOU SEL WATEN By Tl WilaDOrm
AT CVELE LEGHT | STILL O

F FOWTE B NTTRER 1D

THERE WiLL BE & 2-3 MUTE CELAY
B{FORE THE DOOR CAN B OFTNID

Door Label

@ Part # 8533-109-001 8/18




Notes

Part # 8533-109-001 8/18 @



T-350 Express 208-240 Wiring Informitive

s
g T
2 ) K
) )
% 2

CONTROL PANEL

Y [{ReRass CONTROL
ST TROUGH

RELAY PCB 0100
9474-004-001

i
bbbt

9150-054-001
12VDC POWER SUPPLY

HHr2
1
1
i
8711=017-001] | W
'CONTROL. 1
“TRANSFORMER
1
1oV L2 -
] 1
1
ia(
™ u 1
1
DISPLAY PCB “
1
° 1 T1—{ 9376-307-001
! Dm F2 || 1 w m W GRNAEL POWER TERMINAL

1

IIIIIIII =ll= TERM. BLOCK ] 8] mw

VFD | HEAT1/LOCK | BLOWER/E-HEAT | MASTER | ALARM/UNLOCK 9897-026-005 9897-026-005 = _ 1 (SIS B_ w

_ P11 wjoks 1 1558

P P —— 53

%_ P4 P3 RIS

PROXIMITY SWITCH

umin

9539-498-001 (@ HTO
N GROUNDING LUG

=31
PRESSURE
s e w\ﬂu% Bon| swircH

L ) L L Ll I | O oI IO DL o))

DD @

= |

65 4 3 2 1COM
IJECTION TERMINAL BLOCK

AUXILIARY STOP BUTTON

g03-081-002 9897-032-003
(TP - L ——— 9558-036-001

P/N 9507-015-001PR

WIRING DIAGRAM 208 — 240V, 1/3PH, 60HZ 20 LB OPL EXPRESS, ¥ ORVE

WNO350X_—12_0_X-. - X

©

Part # 8533-109-001 8/18



T-450 Express 208-240 Wiring Informitive

100-9£0-8566
£00-2£0-£686
0078 TYNIMYIL NOWLOIPNI

WooLze v SS9 L g 6 0L
77

L00-pE | -2598
9M ONIONNOND

[e]|:[-]

100-86+—6£56

P
IN¥A JA 'SSIAXT 14O &1 OF
¥d100-910-£056 N/d

=X"07ZL="X0S¥ONM

ZHO09 ‘Hds/L

‘ANOvC — 80¢

AVHOVIA ONIJIM

Cfie

HOLMS ALIWIXO¥d

200-7£6-£2968

e

d 3 =

100-570—8556

b

500-920—L686
%3078
WY3L QVAY

©
(¢) Ly
L

=
o8%

_%_ [imimin) E
d T2

Tid  80d T0MINOD 4

100-£00-¥L¥6
Mon/mevy | ﬁns__ﬁ..u\ﬁg_xs._\_ﬁm.ou

SIAVA ¥3LVM

AlddNS ¥3M0d J0AZI mm_
100-¥50-0616

WHI/RED

100-¥00—¥Lv6
0010 82d AVIHY

______ [$1s]]

OH0
z:
w
e e e
EF’}.
§!§§§!§!§§.§

L00-+00-vL¥6
0001 83d AV

HONOAL
T104INOD

93773

—
4 i T__ I

—
200-96-L296

SL0—-LEL~¥186

T3NVd T04INOD

R A R

q L00-66¥-6£56
- 00— 190-5£06 -
NOLLNE dOLS AXVITIXNY -
200-826-L296 - 1
1 1
1 1
1 1
| 1
1 1
1 1
- 100-$20-5+06 -

UOLVIONNINNY

1 1
1 o “
o ———— o 100-¥20-0086 . H
vd 1
834 SHawy 01 I o .1
s §iw ® 21
S
1
1
1
1
1
d 1
84 AVISI0 1
£00-057-£586 “
|||||||||||||| -l

Sy —— |

T T T T T T

©

Part # 8533-109-001 8/18




Notes

@ Part # 8533-109-001 8/18



Section :9
Parts 50Hz
Models:

Parts in this section used only in these
models. All other parts are same as
standard 60 Hz pages.

Wiring Diagrams & Schematics

Part # 8533-109-001 8/18 @



Transformer, Electrical -39 models

Key Component T-350 T-450 QTY

* | Operators Manual 8514-237-002 8514-239-002

* | Wiring Schematic & Diagram 9506-553-001 9506-553-001 1
* | Controls Assembly - Trough, 9857-211-002 9857-213-002 1
* | Wiring Harness, Power Terminal Block 9627-747-006 9627-747-006 1
1 | Circuit Breaker 5198-211-002 5198-211-002 1
* | Instructions, Transformer Connect 8507-230-003 8507-230-003 1
2 | Controls Transformer 8711-004-003 8711-004-003 1
3 | Transformer 8711-009-003 8711-009-003 1
* | Terminal Strip Marker 9558-028-002 9558-028-002 1

@ Part # 8533-109-001 8/18




Water Valve, Drain Valve -39 models

Key Component T-350 T-450 QTY
1 | Water Valve 9379-183-013 9379-183-013 2
Drain Valve 2" inch 9379-199-002 1

Drain Valve 3" inch

9379-200-002 1

Part # 8533-109-001 8/18



PRELOAD ON SPRING TO BE

BT/
ADJUST BY TABON ITEM#

Key Description T-350 T-450 QTY
* | Actuator Assembly (Includes 1-10, Rod NOT included) 9892-015-002 | 9892-015-002 1
1 | Bracket Assy, Slide Lock Actuator 9985-190-001 | 9985-190-001 1
2 | Bracket Assy, Slide - Unlock 9985-189-001 | 9985-189-001 1
3 | Bracket Slide Lock 9029-204-001 | 9029-204-001 1
4 | Spacer, Plastic 9538-157-021 | 9538-157-021 4
5 | Arm - Door Lock 9001-063-001 | 9001-063-001 1
6 | Thermoactuator - Door Lock Relay 24VAC 9586-001-003 | 9586-001-003 2
7 | Spring - Extension 9534-350-001 | 9534-350-001 1
8 | Motor & Gear Assembly 24VAC 9914-137-014 | 9914-137-014 1
9 | Screw -Hxwshrhdslsems, 6-32 x 3/16 9545-044-003 | 9545-044-003 | 6
10 | Cross Recessed Pan Hd Tapping screw 9545-031-011 | 9545-031-011 4
11 | Screw Pnhdcr, 10-32 UNFx0 .75 9545-012-029 | 9545-012-029 4
* | Rod, Door Lock 9497-225-011 | 9497-225-012 1
* | Spacer, Gear Motor 9538-187-001 | 9538-187-001 1

@ Part # 8533-109-001 8/18




Notes

Part # 8533-109-001 8/18 @



IC

230/50/1 Schemat

T-350

230—-240V—-1PH-50HZ

CONTROL cRCUIT |€>T.".Mw m/mw_m<mw
TRANSFORMER BREAKER ® = ot TuB
230V = ot TUB
L1 ORG _ ORG —. ORG ORG 24V ORG 24V = SOIB POETENER
3116 T2av -
L1 _ BRN BRN _ 3§ GOLD TUB
3|8 WHT/ORG WHT/ORG 24V COM
N _ LTBLU 308
LTBLU BE
* _ 2| 3I1¢, | 24vcom WHT/ORG 24VAC COM WHT/ORG © m
2 2 HOT WATER
= = & VALVE #2
GRN/YEL < ORG/BLK ey, WHTIORG
- o S Ja-14 Jaz
513 com G HOT WATER
2 |Z NS VALVE #1
c B ORG/GRY ey, WHT/ORG
3 |3 K1 luse
@ m I_xm_l COLD WATER
J4-2 VALVE #2
S IT.T_LI|_ ORGIVIO ey, WHTIORG
1 {4
- TV 12v0C +12VDC  BLU KIT H | COLD WATER
K7 VALVE #1
BRN ey [0 AHTELY = S Hh ORG/PNK WHT/ORG
[ 230-240VAC SUPPLY Sle e 4152 = = o
— <
0o I = |3
J3-2
S
OND | | | =
VARIABLE - RS-485 J2 =} 412 DRAIN
H AUX STOP BUTTON THERMOACTUATOR #1 o = VALVE
FREQUENCY = K2 LOCK <, 46z
j ORG/GRN WHT/ORG o —7 @
DRIVE DCM WHT/YEL WHT/YEL J14-2 ( Wy AN\~ BT ° ORGMWHT WHT/ORG
o [T YEL e 141 i THERMOACTUATOR #2 S 3 Z
K3 UNLOCK
oM | _Gw | | ORG/YEL WHT/ORG EEEERE o RN
VoM s SVOC Jine + 5 AAvAY; m z BRRBRR 4 1
o lo—= 3 2
wis |BRN [ BRN/WHT J11-3 S bkl DOOR LOCK
u v/ Wt/ 3 RRERER = MOTOR
Ti T2 T3 81 B2 MOt oL 1avbe CELLER ORG/BRN vy WHT/ORG
Lo s = EBEERE
= DOOR LOCKED 3 WHT/ORG
Q 200 OHMS | SWITCH o 2
100 WATTS | Us-14
2 =|®  DooR CLOSED DOOR LOCKED » aeD e | fqlee GRY/BRN , 1
& w|S  switcH W3 SWITCH J1-2 WHT J1-2 K2
~ [ o~ - = || gdss8 GRY/PNK , 2
= e BLU/GRY —_— J1-3 S BLK J1-3 p
W o) 2R J11-1 ¢ J1-4 BLU J1-4 J4-10 GRYNVIO 3
200 OHMS BLUMHT Sw2 m K J15 GRN 15 |/ |+ I.I_L
BLU/RED DOOR LATCHED |2 J1:6  12VBC  ORG R 0% | RS ! GRYRED , 4
SWITCH ANNUNCIATOR
= BLU/ORG J11-2 0 I_xm“ Ja2 GRY/BLK , 5
— Ly o BLU/RED J8-5 o P10-1 _._ J P10-3 K6 |,y GRymHT 6  NJECTION
@% 32 HiGH| N BLU 12VDC  Jg.{ L . mli SIGNAL
24V GRAPHICS B K s GRYvEL 7 CONNECTIONS
WHT/ORG PRESSURE BLU/YEL Jg3 = Jo| CAN oo p CB e I_vA !
24V COM 24 SR BRN BRN 12VDC  Ja.1 & J6 > L{jques GRY/BLU , 8
o 21 BLU \— BLK 42 m _ _ = Ko .
2 Low - S s ) {ua2 GRY/GRN
< 22 ¢ K 2 Bl J4-3 O 2 K10
& = DISPLAY S P gaa11 GRY/ORG , 10
L U
UsB =
BLUNEL o) P8 Sa7 —pdib WHT/ORG , COM
PROXSWITCH | BLU P/N 9508—025-001PR

CXCKAC)

BUTTONS

SCHEMATIC

235

20 LB OPL EXPRESS, VF DRIVE,
NO HEAT

0—-240V—1PH-50HZ

@ Part # 8533-109-001 8/18



jagram

230/50/1 Di

T1-350

e s ss eSS ——————

CONTROL PANEL

llllllJ

WATER VALVES

T T r Y YTy

WIRING DIAGRAM

230 — 240v,

1PH, 50HZ

P/N 9507-025-001PR
20 LB OPL EXPRESS, VF DRIVE
NO HEAT

WNO350XA-39_0_X-_____~__X

1 CONTROL 4
“ TROUGH 1
1
1 1
1
1 1
e 1
1! 1
1! 1
1! 1
1! I
1 1 1
| “ 1
11 L
L]
11
11
“ 1 i%.m%h%%bmw
H “ wajoropy L2 TR +
1 - u w-n EE
11 —e § . . ase P Z-g
1 P d s Lot || o U 5 ——
_ H I SN
1 1 1 Sy F . o = g 2000
1 DISPLAY PCB 37 HHHHB H “ mMmom E B g vﬂm_ : o 5 — — o ]
1 M Hmmmﬂ» ||||| 1 1 HEAT2/UNLOCK | HEAT1/LOCK | BLOWER/E-HEAT | MASTER ol [0 T2 MOTOR H-
i _ i B0 o DE o 08 o0 o B iy
P2 U U
1 ! Dm 1 “ _ I | 24VAC TERM. BLOCK
“ [ “ | o e POWER TERMINAL
.m% - | re e 1 “ comoL pes | ° [ % = msw u
13 1 P11 wa o
®EE Sw2 1
o i N B g B e X3
P4
1 11 o
1 E—— IEf il AA o8
1 UsB
1 “ HIIIIII.—
1 ANNUNCWTOR | 1 GROUNDING LUG
1 1
1 1 “ é PROYIMITY SHITCH
' ;!
i g !
“ - F .
“ AUXILIARY STOP BUTTON 5

INJECTION TERMINAL BLOCK

Part # 8533-109-001 8/18




IC

230/50/1 Schemat

T1-450

CONTROL WATER VALVES
TRANSFORMER SIRCUT ® = HRF 7087
230V = hot TUB
N
T 1 ORG _ ORG .. ORG ORG 24V ORG 24v = &GHB POETENER
=) 22V Z
O L1 _ BRN BRN _ ¢ ¢OLD TUB
u_n m WHT/ORG WHT/ORG 24V COM
o N LT BLU ¢
| ¢ o
4 LT BLU ¢ 3 an.
) _.|o|._ |2 ¢ | 2avcom WHT/ORG 24VAC COM WHT/ORG 2
o~ L L 2 2 HOT WATER
L7 GRNAYEL 3 © VALVE #2
o © ORG/BLK WHT/ORG
< - |w 3o J414 J4-7 AAMAAPY
N EE] HOT WATER
o |2 com K2
2 | s VALVE #1
< o |s B i ORGIGRY v~y WHT/ORG
2 Ja-g
© w I_Xm_,l COLD WATER
J4-2 VALVE #2
3 |IT_LI|_ ORGNIO ey WHT/ORG
LT BLU +12VDC  BLU K1 feddt
T IOTAT 12 VDC 1] COLD WATER
BRN A GND WHT/BLY ZE S Y 43 ORG/PNK VALVER WHT/ORG
I I
I >30-240VAC SUPPLY I|= J15-1 J15-2 g = &
® - S
RS e WA = g
32 | enp 1 o S
o ke
VARIABLE - RS—485 J2 — g2 DRAIN
H AUX STOP BUTTON THERMOACTUATOR #1 o 146 = VALVE
FREQUENCY = K2 LOCK |\ ORG Sy47 x
ORG/GRN o @
DRIVE beMm WHT/YEL 4%« WHT/YEL J14-2 [ STEwY AN\~ R R a ORG/WHT @ WHT/ORG
MI6 YEL I YEL J14-1 4 THERMOACTUATOR #2 5 g S
pom | K514 | I_xm_v ORGIYEL F»@_ﬂwmx wHTioRG | (ol BRFREF  © GRN
Mcum BRN _ 5VDC 116 R RUE 2 W_ i e N ] =
MI5 BRN BRN/WHT J11-3 >3 ololwlols o = DOOR LOCK
uov Wt/ 3 %wmmmm E3 MOTOR
@ T T2 T35 Bl B2 MOf CECCER ORG/BRN ey WHT/ORG
@ BLK BLU 12VDC j11-5 < W > W NSNS
= DOOR LOCKED I Crerr WHT/ORG
9 200 OHMS |5 SWITCH L -
£ AR~ |2 boor cLoseD DOOR LOCKED e g2 GRYIBRN o 1
m SWITCH W3 SWITCH J1-1 RED J1-1 s
m @ | J12 WHT J12 LG Jues GRY/PNK _ 2
= BLUIGRY i J1-3 BLK J1-3 f
w1 2 W a0 Ji-4 12VDC BLU J1-4 K3 | ua-10 GRYNMIO , 3
200 OHMS BLUMHT w2 S J1-5 GRN 5 |/ | & Il_xk_ﬁ
BLU/RED DOOR LATCHED |2 Ji6 12VDC  ORG J1-6 ot st GRY/RED , 4
SWITCH ANNUNCIATOR K5
= BLU/ORG J11-2 0 L1 J4-2 GRY/BLK 5
| 34, U
3 &Ko BLURED 452 a Eo.;._ Jﬂo.w I_xm_ Ja-4 GRYMHT , 6 __M,__mmw__.oZ
ORG f
®—X 2 HIGH BLU 12VDC yg.q @ GRAPHICS = [ ., oiveL 5 CONNECTIONS
WHT/ORG PRESSURE BLUIYEL Ae3 = 9L AN W9 pcp &
24V COM 24 SHITCH BRN BRN 12VDC a1 & J6 > L fgus GRYBLU , 8
. 21 BLU _ BLK J4-2 = _ _ m K9 | 412 GRY/GRN , 9
< 22 H_IH Low > 2 B Ja-3 S 2 o= o
& = DISPLAY S P11 GRY/ORG , 10
- |
UsB =
BLUNVEL Fo t._mw Oar Ja6 WHT/ORG , COM
PROXSWITCH | BLU P/N 9508—-026—001PR
(CXCI O] 30 LB OPL EXPRESS. VF DRIVE,
BUTTONS

SCHEMATIC

250—240V—1PH—-50HZ

@ Part # 8533-109-001 8/18



T-450 230/50/1 Diagram

[

CONTROL PANEL

UNLOCK
THERMOACTUATOR

WATER VALVES

b |
1
1
1
1
1
L

DISPLAY PCB

sNoLLng

[CXCIOX)

AUXILIARY STOP BUTTON

CIRCUIT
BREAKER

—J

mmm————

CONTROL
TROUGH 1

TR

R s o o o o o

WIRING DIAGRAM

1
1
1
1
1
C H
1
1
1
1
L
CONTROL
“TRANSFORMER
T A CHEE
» - |
e E ﬁll — N 2 e
d « e Hoy [l e " =
EE _ sape o= — o[ 2
F . o) o
-
om w 312] _ M d 200
HH E P14 i3 EEW_ FEL _..“ = _|m 73] q BRAKING RESISTORS
_u_oxms\isﬂ_zn,:\sg | BLOWER/E-HEAT | MASTER © 4 _mm.hm T2 MOTOR H-
S0 o 08 o 08 o089 m M 12V0C POWER SUPPLY £ T
P6 _ O]
5 24VAC TERM. BLOCK o
5 o POWER TERMINAL
/o BLOCK
CONTROL PCB ™ = S
P11 iy 20
P WEQ “ Qln
X
foisim 4 P 1 @O@
g2 & 4
MM L & 8 8 B B 3 B B ' I }
EEE m “ SAS)
| . 1
“ GROUNDING LUG
aum 2 1 mn._“ﬁ PROXIMITY SWITCH
1
e wn B oressure 1
— L SWITCH 1
F

230 — 240V,

1PH, 50HZ

109 8 7
INJECTION TERMINAL BLOCK

P/N 9507-026-001PR
30 LB OPL EXPRESS, VF DRIVE
NO HEAT
WNO450XA-39_0_X-_____—__X

Part # 8533-109-001 8/18




